
CERTIFICATION OF APPROVAL

EVALUATING THE PERFORMANCE OF UNIVERSITI

TEKNOLOGI PETRONAS (UTP) SEWAGE TREATMENT

PLANT (STP) AND IMPACT OF CHEMICAL WASTE

DISCHARGE ON TOTAL SUSPENDED SOLIDS REMOVAL IN

CO-TREATING WITH UTP's WASTESTREAM

by

ZUL HELMY BIN ABDULLAH SUHAIMI

A project dissertation submitted to the

Civil Engineering Programme

University Teknologi PETRONAS

In partial fulfillment of the requirement for the

BACHELOR OF ENGINEERING (Hods)

(CIVIL ENGINEERING)

Approved by,

(Dr. Shamsul Rahman Muhamed Kutty)

I niversiti Teknologi PETRONAS

Tronah, Perak Darul Ridzuan

DECEMBER 2004



CERTIFICATION OF ORIGINALITY

This is to certify that I am responsible for the work submitted in this project, that the

original work is my own except as specified in the references and acknowledgements,

and that the original work contained herein have not been undertaken or done by

unspecified sources or persons.

(ZUL HELMY BIN ABDULLAH SUHAIMi)

u



ABSTRACT

This project is about to evaluate the performance of Universiti Teknologi

Petronas Sewage Treatment Plant (UTP's STP) with the help of activated sludge

wastewater treatment pilot plant The sewage treatment plant (UTP's STP) consists of

inlet chamber, grit and grease chamber, distribution chamber, anoxic zone, aeration

tank, clarifier and chlorination tank; and the activated sludge wastewater treatment

pilot plant consist of feeder tank, aeration tank and a clarifier The main purpose of

this project is to evaluate the performance of the secondary treatment process from

UTP's STP consistingofan anoxic zone, aeration tank and a clarifier and evaluate the

impact of chemical waste solution prior to treatment into the STP. A pilot plant with

feeder tank, aeration tank and clarifier was used to stimulate the UTP's STP treatment

process. The parameters that have been studied for this project is mixed liquor

suspended solids (MLSS) or activated sludge, Total Suspended Solids (TSS) and

Sludge VolumeIndex (SVT) or sludge settleability. Wastewater from UTP's STP was

fed into the activated sludge wastewater treatment pilot plant once in a week. The

flowrate and retention time measured from exact operation of UTP's STP was scaled

down (1:6) in the pilot plant to stimulatethe process of UTP's STP into the activated

sludge wastewater treatment pilot plant. The laboratory experiment was done in two

different phases. For Sewage Treatment Plant, in the first phase, tests wereconducted

before the oxidation pond wastewater was diverted to Sewage Treatment Plant and in

the second phase, tests were conducted after the oxidation pond wastewater was

diverted to Sewage Treatment Plant Result obtained showed, the effluent from STP

for both phases was met the Environmental Quality Act (EQA), 1974 standard.

Meanwhile, for pilot plant, in the first phase, tests were conductedunder the condition

of no sludgerecycle in activatedsludge and in the secondphase, tests were conducted

under the condition of allowing sludge recycle in activated sludge addition with

chemical waste solution discharge from Chemical Block 3 and 4. Result obtained

showed, percentage of TSSremoval in the first phasewas91%and dropped to 36%in

the second phase. These suggested that additionalofchemicalwaste gave an effect on

the treatment plant operation. SVT results obtained showed, the settling quality of the

pilot plant aerated mixed liquor was satisfied.

in



ACKNOWLEDGEMENT

Alhamdulillah, this project has finally come to end. First ofall, I would like to thank

Universiti TeknologiPETRONAS for giving me the opportunity to complete my final

year project here.

I would like to thank Dr. Shamsul Rahman Muhamed Kutty, my final year project

supervisor in Universiti Teknologi PETRONAS for assistingme with his inspirational

contributions throughout the early stages of this projectuntil the end. His advice and

suggestions have been very helpful in order for me to carry out the project work. My

gratitudegoes to all the Civil Engineering lecturers that have either helped me directly

or indirectly in order to successfully complete this project.

Special thanks go to Mr. Zaaba, technician of Chemical Engineering Lab ofUniversiti

Teknologi PETRONAS for his great contribution in providing useful information and

preparation on the equipments needed for my final year project.

My sincere thanks also go to my parents who understand the difficulties and are

always there for me. Thanks also go to my colleagues; especially my laboratories

colleagues, Mr. Fadly Nor Azman that have shared the same experience of making

each individual final year project a success.

Last but not least, I would like to thank those who have helped me and supported me

directly or indirectly to the outcome of this project. I would not have been able to

complete this project without your help.

iv



LIST OF FIGURES

Figure 2-1 Flow Diagram of Sewage Treatment Plant

Figure 2-2 Malfunction Turbine

Figure 2-3 Malfunction Grit Chamber

Figure 2-4 Accumulated waste material in aeration tank

Figure 2-5 Insufficient height ofgrit chamber

Figure 2-6 Algae growth in clarifier

Figure 3-1 Pilot plant sampleschematicdiagramand collectionpoints

Figure 4-1 GraphindicateTSS results for STP beforemix with oxidationpond
wastewater

Figure 4-2 Graphindicate STP TSS results after mixed with oxidationpond
wastewater

Figure 4-3 Graph indicates TSS results for pilot plant (no sludge recycling

Figure 4-4 Graph indicates TSS results for pilot plant (sludge recycle) addition with

waste chemical solution

Figure 4-5 Graph indicates SVT results for pilot plant



LIST OF TABLES

Table 2-1 Standard A and Standard B ofEQA, 1974

Table 2-2 Equipment ofSewage Treatment Plant

Table 2-3 Unit process description at UTP's STP

Table 3-1 Points ofwastewater sample for both plants

vi



LIST OF EQUATIONS

Equation 2-1 Food / Microorganism Ratio (F/M Formula

Equation 2-2 SludgeVolumeIndex (SVI) Formula

Equation 3-1 Total Suspended Solids (TSS) Formula

Equation 4-1 Oxidations Reaction

Eq uation 4-2 SynthesisReaction

Equation 4-3 Endogenous RespirationReaction

vn



TABLE OF CONTENTS

CERTIFICATE OF APPROVAL. . ................... ... i

CERTIFICATION OF ORIGINALITY ii

ABSTRACT , iii

ACKNOWLEDGEMENT iv

LIST OF FIGURES ....... v

LIST OF TABLES ... vi

LIST OF EQUATIONS vii

CHAPTER 1: INTRODUCTION

1.1 Background of Study..... 1

1.2Problem Statement 2

1.3 Objectives and Scope ofStudy 2

CHAPTER 2: LITERATURE REVIEW / THEORY

2.1 UTP Sewage Treatment Plant 3

2.2 Activated Sludge - The Microbiology. 12

2.3 Activated Sludge -Protozoa & Rotifers 15

2.4 Activated Sludge - Process Control .....16

2.5 SIT'sProblems 17

2.6 Total Suspended Solid (TSS). .........20

2.7 Sludge Index Volume (SVI). 20

CHAPTER 3: METHODOLOGY / PROJECT WORK

3.1 Pilot Plant Preparations. „ 22

3.2 Sampling Method 23

3.3 Total Suspended Solids Laboratory Work Procedure 24

3.6 Sludge Volume Index (SVI) Procedures 25

CHAPTER 4: RESULTS AND DISCUSSION

4.1 Total Suspended Solids (TSS) Results ...26



4.11 Sewage Treatment Plant Total Suspended Solids

(TSS) Results.. 27

4.12 Pilot Plant Total Suspended Solids (TSS) Results... 30

4.2 Sludge Volume index (SVI) Results 33

4.3 Problem Encountered 34

CHAPTERS: RECOMMENDATION. 36

CONCLUSION........................... .36

REFERENCES 38

APPENDICES 39



CHAPTER 1

INTRODUCTION

1.1 Background of Study

Wastewater collected from municipalities and communities must ultimately be

returned to receiving waters or to the land. The complex question ofwhich contaminants in

wastewater must be removed to protect the environment and to what extend must be

answered specifically for each case.

Nowadays, there are various methods to treat the municipal wastewater such as

oxidation pond, aerated lagoon, activated sludge and etc. University Teknologi Petronas

were using combination of mechanical equipment like primary screen, pump station, grit

and grease chamber, distribution chamber, anoxic zone, aeration tank, clarifier and

chlorination tank to make up UTP Sewage Treatment Plant. It is located in front of

Lembaran Cafe and near to the Maintenance Building. The sewage treatment plant is used

an Extended Aeration Activated Sludge (EEAS) and capable of processing BOD5 to a

standard better than 20mg/l BOD5 and 50mg/l suspended solids (effluent quality of

standard A). The aim of the treatment is to treat all the municipal wastewater before it is

discharge to the main drain with respect to the regulation stated in the Environmental

Quality Act (EQA), 3974. A hydraulic loading off 225 I/pe/d and an organic loading off 55

g/pe/d and sludge storage of 40 days at 4% of solid are considered for design. The design

basis for flow rate onthis plant isabout 5,175.00 m5/d or23,000 population equivalent.

Loyal Wastewater Engineering Sda Bhd, is the contractor who is responsible for

operating and maintaining the sewage treatment plant and Spectrum Laboratories (Penang)

Sda Bhd was employs by Loyal WastewaterEngineering Sda Bhd to analyze the quality

of effluent discharge from the sewage treatment plant. Three parameters were checked for

the effluent discharge samples which are pH, BOD and TSS.



1.2 Problem Statement

The purpose of this project is to evaluate the performance of the UTP's STP in

treating the UTP municipal wastewater by simulating the UTP's STP process into activated

sludge wastewater treatment pilot plant which consists of feeder tank, aeration tank and a

clarifier.

L3 Objectives and Scope of Study

The main objectives of the project are:

i. To evaluate the performance ofaeration and clarifier tank of UTP's STP by

evaluating the operation system and analyzing / comparing results obtained

from the laboratory tests,

ii. To determine pilot plant Total Suspended Solids (TSS) removal effect

without recycle in activated sludge

iii. To determine pilot plant Total Suspended Solids (TSS) removal effect on

co-treating segregated chemical waste with municipal wastewater,

iv. To determine pilot plant Total Suspended Solids (TSS) removal effect on

reuse sludge from decommissioned oxidation pond as a feed for MLSS for

UTP's STP.

The scopes of the study are:

i. Tests on influent/effluent parameters by Total Suspended Solids (TSS) test and

Sludge Volume Index (SVI) test

ii. To use a simulated activated sludge treatment pilot plant system in enhancing the

treatment performance of the UTP's STP.



CHAPTER 2

LITERATURE REVIEW AND THEORY

2.1 UTP Sewage Treatment Plant

University Technology Petronas Sewage Treatment Plant (UTP's STP) was built to

treat all municipal wastewater from the villages in UTP and ensures the final discharge

from this plant will comply with the regulation given by the Environmental Quality Act

(EQA) 1974, before it is discharge into the main drain. Below are the Standard A and

Standard B ofEQA, 1974.

PARAMETER UNITS
STANDARD

A B

LBOD5at20°C mg/1 20 50

2. Suspended solids mg/1 50 100

Tab)e2-1: Standard A and Standard B ofEQA, 1974

Standard A is defined as the effluents which are released or discharge into the river

from upstream of existing water intake point and Standard B is defined as the effluents

which are released or discharge to non-catchments area. Since the final discharge for this

oxidation pond is released to main drain and then to the river, thus this project is concern

with the parameter given in Standard A [STP training course by Pakar Management

Technology (PMT) Sdn Bhd].

This treatment plant is used an extended aeration activated sludge system that

consist of two aeration tanks in parallel with two clarifier tanks, grit chamber, oil and

grease chamber, distribution chamber, chlorination tank, gravity thicker and sludge holding

tank. The sewage treatment plant is capable of processing BOD5 to a standard better than

20mg/l BOD5 and 50mg/l suspended solids (effluent quality of standard A). A hydraulic

loadingoff2251/pe/d and an organic loadingoff55 g/pe/d and sludge storageof40 days at

4% of solid are condered for design. The design basis for flow rate on this plant is about



5,175.00 m3/d or 23,000 population equivalent [STP training course by PMT (M) Sdn.

Bhd.]. The figure below show the flow diagram ofUTP Sewage Treatment Plant:



F
lo

w
D

ia
g

ra
m

o
f

Sew
age

T
re

a
tm

e
n

t
P

la
n

t
P

M
T

R
a
w

S
ew

ag
e-

P
rim

ary
S

c
re

e
n

C
h

a
m

b
e
r

D
is

trib
u

tio
n

C
h

a
m

b
e
r

L
iq

u
o

r
o

fsan
d

b
ed

/filter
press

to
prim

ary
screen

cham
ber

o
f

S
T

P

P
u

m
p

in
g

S
ta

tio
n

O
il

&
G

re
a
s
e

R
e
m

o
v

e
r

C
h

a
m

b
e
r

R
A

S

S
creen

^
C

h
am

b
er:

G
rit

R
em

oyer

8
%

to
1

0
%

s
o

lid
c
o

n
te

n
ts

dew
atered

slu
d

g
e

S
o

lid

L
a
n

d
fill

a
re

a
.

F
igure

2-1:Flow
D

iagram
o

fSew
age

T
reatm

ent
Plant

S
o

lid

L
a
n

d
fill

a
re

a
.

T
r
e
a
te

d

E
fflu

e
n

t

o
f

p
lan

t.



The first unit operation encountered in UTP's STP is a primary screen. All influent

from municipal wastewater will be enteringhere and been channeledby gravityto the sump

where stainless steel screen is installed at the bottom of this unit. The stainless steel screen

consist of series of uniform openings (15 mm spacing) that is used to retain solids found in

the influent wastewater to the treatment plant and to protect pumps, valves, pipelines and

other appurtenances from damage or clogging by rags and large objects. There are two

types ofscreen in this treatmentplant whichare mechanical and manual screen. Mechanical

screen will be installed in parallel with a manual screen. The manual screen will serveas a

backupduringthe failure of the mechanized system [STPtraining course byPMT (M) Sdn.

Bhd.]. The principal role of screening is to remove course materials from the flow stream

that could (1) damage subsequent process equipment, (2) reduce overall treatment process

reliability and effectiveness, or (3) contaminate waterways [Metcalf & Eddy].

After the screen, the sewage flow into the sump and will be pumped up into the

secondary screen chamber via 6 units of submersible pump. Four units of pump will be

running during peak hour while the other unit serves as standby. The wastewater then will

flow through the secondary stainless steel screenof 15 mm spacing where greater removal

removals of solids are required to (1) protect process equipment or (2) eliminatematerials

that may inhibit the beneficial reuse ofbiosolids. Thus, it will reduce the remaining floating

matters and finer particles from entering the aeration tank [STP training course by PMT

(M) Sdn. Bhd.].

Horizontal chamber with 10 minutes detention time will be provided to remove oil

and grease. Oil and grease are quite similar chemically; they are compounds (esters) of

alchohol or glycerol (glycerin) with fatty acids. The glycerides of fatty acids that are liquid

at ordinarytemperatures are called oils, and those that are solids are called grease (or fats).

If grease is not removed before discharge of treated wastewater, it can interfere with the

biological life in the surface water and create unsightly films [Metcalf 8c Eddy]. The

chamber will be equipped with oil grease channel along the side of the chamber. This

channel is used for removal ofoil and grease draw ofto the oil grease collection skip [STP

training course by PMT (M) Sda Bhd.].

From the grease trap, the wastewater goes to the anoxic zone. It is required by

guideline for the treatment plant greater than 10,000 PE to have an anoxic zone. In this



zone the effluent from aeration tank will be allow to mixed without additional dissolved

oxygen. Anoxic denitritication process will occur which nitrate nitrogen is converted

biologically to nitrogen gas in the absence of oxygen. This process is also known as

anaerobic denitrificatjon [STP training course by PMT (M) Sdn. Bhd.]. Nitrogen appears in

organicwastes in variousforms. In wastewater, four types of nitrogenare common: organic